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BRG002 *1000
Y—=)LRRFYVY
(5x8x2.5) 4\

Shield Bearing
(5x8x2.5) 4pcs

o

EZ006 *1500
JOVRN\TFvUTEY b
(Y RYR%5-)

Front Hub Carrier Set
(SAND MASTER)

|| Uzg,

EZ013B *600
AR A
(FYRYR5—)
Rear Shock Stay
(SAND MASTER)

EZ022-21 *250
E=A Y Fv(21T)
Pinion Gear (21T)

EZT001 *1800

T4V &INA—)LEY K~
(EvRY—KFvHh—)
Tire & Wheel Set
(MONSTER TRACKER)

70706 *1800 )

5407 ZAGY ) —XE—F—
G223y >

540 Class G-Series Motor
G22 Single

EVAY—=RNF9H— 2.0 ARFZIN=YAL T Y9 AT MONSTER TRACKER 2.0 spare parts Index 1

BRGO006 *1000
V—=)LRRF7UVD
(6x12x4) 2A
Shield Bearing
(6x12x4) 2pcs

V4

EZ007 *1500

U NTExvUTF7EY bk
(Y RY X5 —)
Rear Hub Carrier Set
(SAND MASTER)

n
EZ014 *400

ZAOY kY a3vIAT—
(Y RvYR5—)
Front Shock Stay
(SAND MASTER)

45%

'h.

EZ027 *700

DA AVAC cAV N
(EvRI—bZvH—)
Upper Bumper Set
(MONSTER TRACKER)

EZW012 *1000

AANT V= AVN=Y 3V
v h(EZYVY—X)

Qil Shock Conversion Kit
(EZ Series)

82135 *5000
% nﬂcgo KR-331 {514

[als}
Syncro KR-331 Receiver

L
m— e

BRGO008 *1800
I=)LRRFY>Y
(12x18x4) 2A(96592)
Shield Bearing

(12x18x4) 2pcs

EZ008B *1000
FI—ty ~
(FRR/TFY RY X5 —)
Shock Set

(F&R / SAND MASTER)

EZ016 *400
AN
(Y R<xx%—)
Shaft Set

(SAND MASTER)

t-f’_//

EZ110 *2400

FrYRy XLy~
(EYRY—=KZvH—-20)
Gear Box Set

(Monster Tracker 2.0)

FA508 *300

— 45— ANTL—h
Fz02
Motor Dust Plate FZ02

EZ001 *1600
XAV I—ty bk
(Y R<vx5—)
Main Chassis Set
(SAND MASTER)

b ]

EZ009 *1000

7 7 ¥V Ass

(YRI5 —)
Differential Gear Assembly
(SAND MASTER)

\
‘-l-....
—_—

EZ017 *300
Zy/)X\—0Ov Rty bk
(Y RIX5—)
Upper Rod Set
(SAND MASTER)

':“/Zj"!

EZ112 *1200

ATV TIS0Y
(EYRY—hZvH—20)
Steering Crank

(Monster Tracker 2.0)

/:

1708 *500

NS—=7>TF
BEFxvvFIYFHAEA)
Color Antenna (Black/4pcs)

82238W *4000 .
KS202W ik —7R
KS202W Waterproof Servo

82245 *4000

KA0B0-91W 75 Y E—%—H
F57KESC 60A S7Z %
KA060-91W Brushed

WP ESC 60A S-plug

e

EZ003 *400
YRT7—L4
(PYRYRY—)
Suspension Arm
(SAND MASTER)

EZ011 *300
Z2IN—FF
OQIT/TYRIYZX5—)
Spur Gear

(91T / SAND MASTER)

B3

EZ018 *600
RZA47>v 7K
(FYRY 245 —)
Drive Shaft
(SAND MASTER)

S

s
s

EZ115 *1000
AZASSAA N
(EVRY—KFvH—20)
Bumper Set

(Monster Tracker 2.0)

1889 *100
\Cak g =%
Body Pin

D

96441B *300

AR IT7—"7
(1x100x150)

Sponge Tape (1x100x150)



Vs
MEINS TER,
IRAEKER,
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1-S02604 *200
INAYREZR
(M2.6x4/10A)

Bind Screw(M2.6x4/10pcs)

o

1-S33008 *200
HZEX(M3x8/10A)
Flat Head Screw
(M3x8/10pcs)

1-N4056FN *200
+ vk (M4x5.6)
7Y F00v(BA)

Nut(M4x5.6)
Flanged Nylon(5pcs)

1-S03010 *200

INAY REZR
(M3x10/10A)

Bind Screw(M3x10/10pcs)

s
v

1-S33010TP *200
TP ZEXR
(M3x10/10A)

TP Flat Head Screw
(M3x10/10pcs)

1-S03010TP *200

TP\ Y RER

(M3x10/10A)

TP Bind Screw

(M3x10/10pcs)

1-E040 *150
EYU > (E4.0/10A)
E-Ring(E4.0/10pcs)

1-S03012TP *200
TPIN1 Y REX
(M3x12/10A)
TP Bind Screw
(M3x12/10pcs)

1-N3033N_*200
7 v K~ (M3x3.3)

48> (BA)
Nut(M3x3.3)Nylon(5pcs)

1-S03015TP *200
TP\ Y RER
(M3x15/10A)
TP Bind Screw
(M3x15/10pcs)

1-N4045F *200
7 v k (M4x4.5)
7Z>I(10A)
Nut(M4x4.5)
Flanged(10pcs)
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PBRAS I 3vIEy b HRTAAC LY av oty b PILEHRA=INT HGYaa1YkJUR
(L=38 / #YK¥R%—/70YK) (L=38/EZ¥U—X /YY) (2A/EZYyY—-XRB/#A7tvb25) HG Joint Grease
PBR Oil Shock Set HRT Oil Shock Set Aluminum Wheel Hub No.96508 "800
(L=38 / SAND MASTER / Front) (L=38 / EZ Series / Rear) (2pcs / EZ Series / 2.5mm offset)
No.EZW004S *3800 No.EZW005S *3800 No.EZW016-25 *1000

W

N—=RZ7Y+ZAbOYR 4.8mmiR—JLTY R 4.8mmiR—ILAY Y K (S/4A)
(3x40mm/2A) 4.8mm Ball End Cap 4.8mm Ball Stud (S/4pcs)
Hard Adjust Rod No.UM112 *300 No.UM129 *400
(3x40mm/2pcs) 97008-40HEUM129& £y kTR, 97008-40HEUMT12& £y b TR,
No.97008-40H *1000 Use Together 97008-40H and UM129.  Use Together 97008-40H and UM112.

UMT12&UMI29¢&ty hTfER.
Use Together UM112 and UM129.

¢ 12

]

-7
YAV ALIL#300 (80cc) 2VIAVACI#350 (80cc) YVIaAYAALI#400 (80cc) >UIAVA4AIL#450 (80cc) . . . . .. ___ o)
Silicone OIL #300 (80cc) Silicone OIL #350 (80cc) Silicone OIL #400 (80cc) Silicone OIL #450 (80cc) Silicone OIL #500 (80cc)
No.SIL0300-8 *1100 No.SIL0350-8 *1100 No.SIL0400-8 *1100 No.SIL0450-8 *1100 No.SIL0500-8 *1100

8 1 Sh

N
-1 =1

YAV A1I#550 (80cc) >JIAvA4IL#600 (80cc)
Silicone OIL #550 (80cc) Silicone OIL #600 (80cc)
No.SIL0550-8 *1100 No.SIL0600-8 *1100




©® 7fZEl / EXPLODED VIEW / EXPLOSIONSZEICHNUNG
VUE ECLATEE / DESPIECE

¥ —ER/IC—=VERFE L TWRLW—=Y A B D E T,
Z0HE, REN—YRENTAINTVNET,
Note that some parts are not sold as spare parts!
Einige Teile sind nicht einzeln erhaeltlich!.
Attention ! Certaines piéces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

) EZB001G /
EZBOO10R

EZ010B/
1-S03010TP

EZ012B

1-S03015TP3%

@ =) vl \ )
T {@®EZ012B _ / o||
U \/. / )/ _.“-.-.“3\
e » D | )y
1 - . ®Ezo128 T / L) (1)EZ008B /
’ . : - ‘
(0)82238W

@7 EZ016

t EZ008B ®
Q "’"""u. -
\

0. S

82EZ003 / —
= [ 1-S026043%
= ) N

®®EZ016
EZ003 /
e B 1-S026043%

EZ008B / O
1-SOSO15T\

82EZ003 /
1-502604 3%

9\

{9 EZ008B /
1-S03015TP3
m,.n‘“"h

@)EZ015B / == N
1-833010TP \%\ - / )

®9)EZ016
79EZ005 /

w (®)EZ003/
1-S03015TP3 T 5056045

<=2

0
1-S33010TP 3
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482E / Exploded View / Explosionszeichnung / Eclaté / Despiece

2+ ~— | Chassis / Chassis
Chassis / Chasis (88)1-S03010TP

AT T )51 Steering Crank / Servoumlenkung
Palonnier de direction / Direccion del cigliefal

70y k7w I{—FL — N/ Front Upper Plate / Lenkplatte oben
Platine supérieur avant / Platina superior delantera

EZ015




70> kJ\TF+ Y 7 / Front Hub Carrier / Achsschenkel vorn
Etrier de roue avant / Soporte de rueda delantera

®

1
|
|
|
|

) ({1 EZ006

(R) (1) EZ006

|
|
|
|
: |
|
j

1-N4045F
%> J)X— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador -

\
\

@ - - ? - f_ e
) ® ®

EZ008B

(R) (2) EZ008B

)
|
|
|
|
|
|
|
|
|

®

(F)

@

|
|

|

|

| |
” |
@ |
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H—RE A /\—/ Servo Saver / Servo Saver
Sauve-servo / Salvaservos




£ 7Ry & X/ Rear Gearbox / Hintere Getriebegehéuse
Carter de différentiel arriere / Caja de transmision Trasera

U7 /\T7F+ 7T/ Rear Hub Carrier / Achsschenkel hinten
Etrier de roue arriere / Soporte de rueda trasera

1
|
|

! (L) (19 EZo07

84)1-N4045F | (R) @ EZ007
al |
o
© o

54+ - ik =)L/ Tire, Wheel
Reifen, Felge / Roue / Rueda

(®EZT001

R




IN—Y %

Part Names
I=JLRRT Y7 (5x8x2.5x) 4 A

ARFIN—"J SPARE PARTS

RA (F—No.E AH) | KiES

Quantity

(FiiR)

IN—Y %

Part Names
NT=FYTFEFvyTYE(EA)

% FOR JAPANESE MARKET ONLY.

AR (F—No.&E AE) | K ES
Quantity (Fitk)

BRGO02 Shield Bearing(5x8x2.5) 4pcs x4 1000 1708 Color Antenna (Black/4pcs) x4 500
Y=ILRRT7 Y V5 (6x12x4x) 2 A Rra B>
BRGO06| Shield Bearing(6x12x4) 2pcs | 89 % 2 1000 1889 | Body Pin x4 100
S=IWRR7 T4 (12x18x) 2 A(96592) 509546 Y -E—5-62 y9 7
BRG008 Shield Bearing(12x18x4) 2pcs x2 1800 70706 540 Class G-Series Motor G22 Single x1 1800
MUYy y—ty NHYRYZS-) Syncro KR-331 Z {5 (B F)
EZ001 Main Chassis Set (SAND MASTER) @ x1 1600 82135 Syncro KR-331 Receiver X1 5000
Y27 —L(HY RY AT —) KS202W Bk —R ‘
EZ003 Suspension Arm (SAND MASTER) ®x2 400 82238W KS202W Waterproof Servo x1 4000
IOV I\TEr U7y R FYRYAT ) ORIONWP 75 YE—5~BESC 45A 5757
EZ006 | £y0nt Hub Carrier Set (SAND MASTER) | @ @ x 1 1500 | |822438| ARION WP Brush ESC 45A | X1 4000
JYNT v Y78y MHFYRYRT-) N1 Y REZ(M2.6x4/10 A\)
EZ007 | Rear Hub Carrier Set (SAND MASTER) X1 1500 | |1-802604| Bing screw(M2.6x4/10pcs) x 10 200
5~y NF&R/ TV RYAT-) N4~ REZ(M3x10/10 A)
EZ008B| gprock Set (F&R / SAND MASTER) | @ @ x 2 @ x4 1000 | |1-803010| Bing Screw(M3x10/10pcs) x 10 200
FIFEV Assy(FY RYR5—) TP A1~ REZ (M3x10/10 A)
EZ009 | pierential Gear Assembly (SAND MASTER) | @ X 1 1000 | [1-803010TP| Tp'Bing Screw(M3x10/10pcs)| €8 % 10 200
NIVI—FT ey MY YRYRT-) TP\ Y REAM3x12/10 A)|
EZ010B| oy ier Gear Set (SAND MASTER) | @ @)X 1 @ x 4 1600 | |1S0012IP| Tp Bing Screw(M3x12/10pcs)| & X 10 200
EZ011 SZp/u\r_G:é:; ((Q%er//Szl\jD]\I\/I?A;é'?E_R; @x1 @x2 300 | [1-S030157 1T—EF;/B§i/rid/ S]::évxv((u33;1]55//1]()%é\s)) @x10 200
2F7UVT I FYRRAG-) | @ @ ) x 1 TS EX(M3x8/10 A)
EZ012B) Steering Crank (SAND MASTER) | @) x 6 800 | |1-533008| Fiat Head Screw(M3x8/10pcs)| € X 10 200
UYY3v7 27— (Y RYAT-) TP 75 £ X (M3x10/10 A)
EZ013| Rear Shock Stay (SAND MASTER) | @ X 1 @x3 400 | |1-S330107P| 7p Fiat Head Screw(M3x10/10pcs)| € X 10 200
TSR =_ [+ R _ TEYY
EZ2014| fort grﬁnik/széf(sms kAXSZ'?ER)) x1 @x3 400 | 1-E040 E-Fjﬁn/gz]E(fg;i%/p}cg))\) x 10 150
K=y (Y R¥25—) @ 6D 6 6 @ @ x 1 Fv F(M3x3.3)F 1A~ (5 A)
EZ015B Bumper Set (SAND MASTER) X 4 x 10 1000 1-N3033N Nut(M3x3.3)Nylon(5pcs) x5 200
Vv I MY RHYRYZY ) Fv bk (M4x45) 75>V (10 A)
EZ016| Shaft Set (SAND MASTER) | @x6 @@ x4 400 | |1-NAOSF| it Mdxd.5)Flanged(10pcs) | &9 10 200
A VAN AN (ﬂ'\/ H77\9—) K—ER)C—VEREE L TWAW C—YARB D ET
EZ017] Upper Rod Set (S(AND MASTER)) DBx2 00| EoEA RE/ Y RENEASATNET
RS54 77 N (BY YR — N ;
- 2 ote that some parts are not sold as spare parts!
E2018 | Drive Shaft (SAND MASTER)| ® * 890 | Einige Teile sind nicht einzeln erhaeltich.
EZ022 | E=A > FF(21T) 1 250 Attention ! Certaines piéces ne sont pas vendues au détail.
-21 | Pinion Gear (21T) Algunas piezas no se venden por separado.
7007 | 7Ry NEV 29~ F5y 1) x 1 200
Upper Bumper Set (MONSTER TRACKER) x2 x4
FAT7&RA =ty MEVZI-NT97-)
EZTO01| Tirg g Wheel Set (MONSTER TRACKER) | (& X 2 1800
EZBOO1| RT 4 (FU—Y | EVAG—RFvH-)
G | Body (Green/MONSTER TRACKER)| & X 1 3600
EZBOO1| R« (ALY Y [ EVAI—hFvH—)
OR | Body (Orange/MONSTER TRACKER) | & X 1 3600
FANII= TUR=-Y3vFy MELYY-X)
EZWO12| 5 Shock Conversion Kit (EZ Series) 1000
ORI | A7k /ty72NMH 1800(STD75%) 1800
10350 | Rocket2 NiMH 1800 (Tamiya Plug)




#7’:/ H yl \o—‘y OPTIONAL PARTS % FOR JAPANESE MARKET ONLY.

IN—Y %

Part Names

Description

K E i
(HiR)

=Y %
Part Names

Description

K E il
(HiiR)

PBRAA LY 397ty ML=38/HVKYRG—/ 70U

o8

EyIm7Y 3y I ATV (S EY ) TR 2 A)

| AR

4.8mm Ball Stud (S/4pcs)

EZWOO4S| pgR (il Shock Set (L=38 / SAND MASTER / Front) 3800 | |XGS001| gigBore Shock Spring (S/Pink/Soft/2pcs) 1200
HRT A3y 7ty ML=38 /EZY Y-/ U¥) By Ry 39927V T (S KTA N 3F47LYT 2 N)
EZWO05S| LRT Oil Shock Set (L=38 / EZ Series / Rear) 3800 XGS002 Big Bore Shock Spring (S/White/Medium Soft/2pcs) 1200
TVIE=5-b=NovI(§709=-Y>777 [E1Y)-3) By IR7Y 399 ATYVT (S I-IR IF(FL[2N) | BH > )X—
EZWOT1 ] Ajyminum Motor Heat Sink (Double Fans / EZ Series) 1600 | |XGS003| gig Bore Shock Spring (S/Gold/Medium/2pcs) \6V53Cf)3GM§ﬁH 1200
SPRT7 UY=Ly —(EZ > —ZF) EyIR7 29I RTIV IS/ Ly R 3747 LA-F 2 )| Only for a
EZWO13| Sp Steering Servo Holder (for EZ Series) 1000 XGS004| gig Bore Shock Spring (S/Red/Medium Hard/2pcs) %%g%as'gaamper 1200
Ezwora| 7V 70y NI Y R=27—(EZ ¥ ) —Z ) 2000 xGSoos| £2 /7Y 2y I RTU TS/ 410 \=K 2 ) 1200
Aluminum Front Shock Stay (for EZ Series) Big Bore Shock Spring (S/Yellow/Hard/2pcs)
FPIIVYEVI—2T—(EZ ) —ZH) CyIRFY 399 ATV (S ALY | A=I=I\=K [2 )
EZWO5| Ajuminum Rear Shock Stay (for EZ Series) 2000 XGS006 Big Bore Shock Spring (S/Orange/Super Hard/2pcs) 1200
EZWO016| 7 3ma=I\TQ A JEZY)—RB | # 7€y b 25) 1000 XGS011 SVLVOEY VISP YINVINIIN 1200
-25 | Aluminum Wheel Hub (2pcs / EZ Series / 2.5mm offset) Big Bore Shock Spring (L/Pink/Soft/2pcs)
A5 > /—t v k (RB6 RS) Cy a7y ayIAT )T RIAN 374778 2 N)
UM753| 0 Shock Set (RB6 RS) 2600 | IXGSO12| gig Bore Shock Spring (L/MWhite/Medium Softi2pcs) 1200
W5303| WC M) 7Fvy7ALy REYIR7Y 3y 78y N30 | 70> b 5300 XGS013 EyIR7y3y927v9 (L I-IR /374742 )| W5304GMEF 1200
GM | VVC Triple Cap Thread Big Bore Shock Set (30) | For Front Big Bore Shock Spring (L/Gold/Medium/2pcs)| Only for a
W5304| WC ) 7Ery7ALy REYFR7Y 3978y M38) | U+ 5500 | Ixasoral €27%7929 7270 7Ly R 37T - F )| WES04GM 1200
GM | VC Triple Cap Thread Big Bore Shock Set (38) | For Rear Big Bore Shock Spring (L/Red/Medium Hard/2pcs)
540952 GV ) =ZAE=5—-G27 ¥ V7 ) g7y ay 27 07 AT/ \=K 2 \)
70702 540 Class G-Series Motor G27 Single 1600 XGS015 Big Bore Shock Spring (L/Yellow/Hard/2pcs) 1200
540752 G —ZXE—4— G2X(Single 20) EyIR7Y3y 927U ALY | A=I=1=K 2 )
70703 | 540 Class G-Series Motor G2X (Single 20) 1800 | |XGS016| giggore Shock Spring (LIOrange/S-Hard/2pcs) 1200
70704 540052 GY) —RE=5—-G4 >V )l 1800 SIL0300| > J > A )L #300(80cc) 1100
540 Class G-Series Motor G24 Single -8 Silicone OIL #300 (80cc)
HG Y3/ v hJUZR SIL0350| > U J > )L #350(80cc)
96508 | 1 Joint Grease 800 -8 | Silicone OIL #350 (80cc) 1100
97008 | /\— R 7Y+ 2 ~kOv K (3x40mm/2 A) 1000 SIL0400| YU I > A JL #400(80cc) FA207 / WB196V | 10
-40H | Hard Adjust Rod (3x40mm/2pcs) -8 Silicone OIL #400 (80cc) AR
UM112 4.8mmR—)LT> R vy hofER 300 SIL0450( > O > A )L #450(80cc) When using 1100
4.8mm Ball End Cap Use Together -8 | Silicone OIL #450 (80cc) FA207 / W5196V
4.8mm R—)LZA 5 v K (S/4 A) SIL0500| =Y O~ A )L #500(80cc)
UM129)| 4 ‘8mm Ball Stud (S/4pcs) 400 -8 | Silicone OIL #500 (80cc) 1100
97008 | /\— R 7Y v Z kO K (3x50mm/2 A) 1000 SIL0550| >V J > 7 - JL #550(80cc) 1100
-50H | Hard Adjust Rod (3x50mm/2pcs) -8 | Silicone OIL #550 (80cc)
UM112| 48mm R—)LT Y | £y hTER 300 SIL0600| > Y I 7 - JL #600(80cc) 1100
4.8mm Ball End Cap Use Together -8 | Silicone OIL #600 (80cc)
UM129 4.8mmR—JLRZ v K(S/4 N) 400
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